

Our Ref: SW/AR/GL

3 March 2017

Report 289444/2

Page 1 of 2

Chieftain Fabrics
Fair Green
Trim
Co Meath
Ireland Contact: Dan Kinsella

DATE RECEIVED	:	18 JANUARY 2017
REPUTED FIBRE CONTENT	:	NOT GIVEN
FABRIC DESCRIPTION	:	LEATHER
COLOUR/DESIGN	:	BLACK

REQUEST: Colour fastness to artificial weathering ‡

TEST &
RESULTS: Please see attached report



S. WISEMAN
LABORATORY DIRECTOR



A. ROSS
TECHNICAL DIRECTOR

This report shall not be reproduced except in full without written approval of HSTTS. In all circumstances results of tests are implied as referring only to the sample supplied and should not be construed or interpreted on any other basis. The comments given in the report are for guidance only and are not a part of the results, Opinions and interpretations expressed herein are outside the scope of UKAS accreditation

Tests marked '‡' have been sub-contracted to another laboratory.

Our Ref: SW/AR/GL

3 March 2017

Report 289444/2

Page 2 of 2

COLOUR FASTNESS TO ARTIFICIAL WEATHERING
Based on BS EN ISO 105-B04:1997

The sample was subjected to 300 hours exposure in accordance with the exposure cycle described in above test method (29 minutes drying followed by 1 minute of spraying). On completion of the required 300 hours exposure the colour change of the test specimen was determined in accordance with BS EN ISO 105-A02:1995.

Assessment of the colour change by reference to the grey scales rather than by comparison with the blue wool reference fabrics as specified within the test method is a deviation from the test method as described in BS EN ISO 105-B04.

Colour change after 300 hours exposure: 4-5